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The format of this leaflet was determined by the Ministry of Health and its content was checked and 
approved June 2018 
 

Fluarix Tetra 
 
1. NAME OF THE MEDICINAL PRODUCT 
 
Fluarix Tetra suspension for injection in pre-filled syringe 
Influenza vaccine (split virion, inactivated) 
 
 
2. QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
Influenza virus (inactivated, split) of the following strains*: 
 
A/Michigan/45/2015 (H1N1)pdm09 - like strain (A/Singapore/GP1908/2015,IVR-180)  
 15 micrograms HA** 
A/Hong Kong/4801/2014 (H3N2) - like strain (A/Hong Kong/4801/2014, NYMC X-263B)   
 15 micrograms HA** 
B/Brisbane/60/2008 - like strain (B/Brisbane/60/2008, wild type) 15 micrograms HA** 
B/Phuket/3073/2013 - like strain (B/Phuket/3073/2013, wild type) 15 micrograms HA** 
 
per 0.5 ml dose 
 
* propagated in fertilized hens’ eggs from healthy chicken flocks 
** haemagglutinin 
 
This vaccine complies with the World Health Organisation (WHO) recommendation (northern 
hemisphere) and EU recommendation for the 2017/2018 season. 
 
Excipients with known effect 
This product contains approximately 3.75 mg of sodium chloride and approximately 1.3 mg of 
disodium phosphate dodecahydrate per dose (see section 4.4). 
 
This product contains approximately 0.2 mg of potassium dihydrogen phosphate and approximately 
0.1 mg of potassium chloride per dose (see section 4.4). 
 
Fluarix Tetra may contain traces of eggs (such as ovalbumin, chicken proteins), formaldehyde, 
gentamicin sulphate and sodium deoxycholate which are used during the manufacturing process (see 
section 4.3). 
 
For the full list of excipients see section 6.1. 
 
 
3. PHARMACEUTICAL FORM 
 
Suspension for injection in pre-filled syringe. 
The suspension is colourless and slightly opalescent. 
 
 
 



Fluarix Tetra _DR_Approved_06.18 
Page 2 of 13 

 

4. CLINICAL PARTICULARS 
 
4.1 Therapeutic indications 
 
Fluarix Tetra is indicated for active immunisation of adults and children from  6 months of age for 
the prevention of influenza disease caused by the two influenza A virus subtypes and the two 
influenza B virus types contained in the vaccine (see section 5.1). 
 
The use of Fluarix Tetra should be based on official recommendations. 
 
Annual revaccination with the current vaccine is recommended because immunity declines during 
the year after vaccination, and because circulating strains of influenza virus might change from year 
to year. 
 
 
4.2 Posology and method of administration 
 
Posology 
 
Adults: 0.5 ml 
 
Paediatric population 
 
Children from  6 months onwards: 0.5 ml. 
 
For children aged < 9 years, who have not previously been vaccinated against influenza, a second 
dose should be given after an interval of at least 4 weeks. 
 
Children less than 6 months: the safety and efficacy of Fluarix Tetra in children less than   6 months 
have not been established. 
 
Method of administration 
 
Immunisation should be carried out by intramuscular injection. 
 
Precautions to be taken before handling or administering the medicinal product. 
 
For instructions for preparation of the medicinal product before administration, see section 6.6. 
 
4.3 Contraindications 
 
Hypersensitivity to the active substances or to any of the excipients listed in section 6.1 or to any 
component that may be present as traces such as eggs (ovalbumin, chicken proteins), formaldehyde, 
gentamicin sulphate and sodium deoxycholate. 
 
Immunisation shall be postponed in patients with febrile illness or acute infection. 
 
 
4.4 Special warnings and precautions for use 
 
It is good clinical practice to precede vaccination by a review of the medical history (especially with 
regard to previous vaccination and possible occurrence of undesirable events) and a clinical 
examination. 
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As with all injectable vaccines, appropriate medical treatment and supervision should always be 
readily available in case of an anaphylactic event following the administration of the vaccine. 
 
Antibody response in patients with endogenous or iatrogenic immunosuppression may be 
insufficient. 
 
Fluarix Tetra is not effective against all possible strains of influenza virus. Fluarix Tetra is intended 
to provide protection against those strains of virus from which the vaccine is prepared and to closely 
related strains. 
 
As with any vaccine, a protective immune response may not be elicited in all vaccinees. 
 
Fluarix Tetra should under no circumstances be administered intravascularly. 
 
As with other vaccines administered intramuscularly, Fluarix Tetra should be given with caution to 
individuals with thrombocytopenia or any coagulation disorder since bleeding may occur following 
an intramuscular administration to these subjects. 
 
Syncope (fainting) can occur following, or even before, any vaccination especially in adolescents as 
a psychogenic response to the needle injection. This can be accompanied by several neurological 
signs such as transient visual disturbance, paraesthesia and tonic-clonic limb movements during 
recovery. It is important that procedures are in place to avoid injury from faints. 
 
Interference with serological testing. 
See section 4.5. 
 
This medicinal product contains less than 1 mmol sodium (23 mg) per dose, i.e. essentially “sodium 
free”. 
 
This medicine contains potassium, less than 1 mmol (39 mg) per dose, i.e. essentially “potassium 
free”. 
 
 
4.5 Interaction with other medicinal products and other forms of interaction 
 
.  
Fluarix Tetra can be concomitantly administered with pneumococcal polysaccharide vaccines in 
subjects aged 50 years and above (see section 5.1). 
 
 
If Fluarix Tetra is to be given at the same time as another injectable vaccine, the vaccines should 
always be administered at different injection sites. 
 
The frequency of injection site pain reported in subjects vaccinated concomitantly with inactivated 
quadrivalent influenza vaccine (D-QIV) and 23-valent pneumococcal polysaccharide vaccine 
(PPV23) is similar to that observed with PPV23 alone, and higher compared to D-QIV alone. 
 
 
Following influenza vaccination, false-positive results in serology tests using the ELISA method to 
detect antibodies against HIV1, Hepatitis C and especially HTLV1 have been observed. The 
Western Blot technique disproves the false-positive ELISA test results. The transient false-positive 
reactions could be due to the IgM response by the vaccine. 
 
4.6  Fertility, pregnancy and lactation 
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Pregnancy 
 
Inactivated influenza vaccines can be used in all stages of pregnancy. Larger datasets on safety are 
available for the second and third trimester, compared with the first trimester; however, data from 
worldwide use of inactivated influenza vaccines do not indicate any adverse foetal and maternal 
outcomes attributable to the vaccine. 
 
Breast-feeding 
 
Fluarix Tetra may be used during breast-feeding.  
 
Fertility 
 
No fertility data are available. 
 
4.7 Effects on ability to drive and use machines 
 
Fluarix Tetra has no or negligible influence on the ability to drive and use machines. 
 
4.8 Undesirable effects 
 
Clinical trials 
 
Summary of the safety profile 
 
 
In all age groups the most frequently reported local adverse reaction after vaccination was injection 
site pain ( 15.6% to 40.9%). 
 
In adults 18 years of age and above, the most frequently reported general adverse reactions after 
vaccination were fatigue (11.1%), headache (9.2%) and myalgia (11.8%). 
 
In subjects aged 6 to 17 years, the most frequently reported general adverse reactions after 
vaccination were fatigue (12.6%), myalgia (10.9%) and headache (8.0%). 
 
In subjects aged 3 to 5 years, the most frequently reported general adverse reactions after 
vaccination were drowsiness (9.8%) and irritability (11.3%). 
 
In subjects aged 6 months to 3 years, the most frequently reported general adverse reactions after 
vaccination were irritability/fussiness (14.9%) and loss of appetite (12.9%). 
 
Tabulated list of adverse reactions 
 
Adverse reactions reported for Fluarix Tetra in the different age groups are listed per dose 
according to the following frequency categories: 
 
Very common ( ≥1/10) 
Common  (≥1/100 to <1/10) 
Uncommon ( ≥1/1,000 to <1/100) 
Rare ( ≥1/10,000 to <1/1,000) 
Very rare  (<1/10,000) 
 
 
Adults 
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A clinical study with Fluarix Tetra in adults has evaluated the incidence of adverse reactions in 
subjects ≥18 years who received one dose of Fluarix Tetra (N = 3,036) or Fluarix (N = 1,010). 

 
 
 
 The following adverse reactions  per dose have been reported: 
 
System Organ Class Frequency Adverse Reactions 
Nervous system disorders Common Headache

Uncommon Dizziness1

Gastrointestinal disorders Common Gastrointestinal symptoms (including 
nausea, vomiting, diarrhoea and/or 
abdominal pain)

Skin and subcutaneous tissue 
disorders 

Common Sweating2 

Musculoskeletal and connective 
tissue disorders 

Very common Myalgia 
Common Arthralgia 

General disorders and 
administration site conditions 

Very common Injection site pain, fatigue 
Common Injection site redness, injection site 

swelling, shivering, fever, injection site 
induration2

Uncommon Injection site hematoma1, injection site 
pruritus1

1Reported as unsolicited adverse reaction 
2Reported in previous Fluarix trials 
 
 
 
Children aged 6 months to <18 years   

Two clinical studies evaluated the reactogenicity and safety of Fluarix Tetra in children who 
received at least one dose of Fluarix Tetra or a control vaccine. 

One study enrolled children 3 to <18 years of age who received Fluarix Tetra (N = 915) or Fluarix 
(N = 912). The second study enrolled children 6 to <36 months of age who received Fluarix Tetra 
(N = 6,006) or a non-influenza vaccine control (N = 6,012) (see Pharmacodynamics). 

The following adverse reactions per dose have been reported: 

System Organ 
Class 

Adverse reactions Frequency 
6 to <36 
(months) 

3 to <6 
(years) 

 

6 to <18 
(years) 

 
Metabolism and 
nutrition disorders 

Loss of appetite Very common Common N/A 

Psychiatric 
disorders 

Irritability/Fussiness Very common Very common N/A 

Nervous system 
disorders 

Drowsiness Very common Common N/A 
Headache N/A N/A Common 

Gastrointestinal 
disorders 

Gastrointestinal 
symptoms (including 
nausea, diarrhoea, 
vomiting and/or 

N/A N/A Common 
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abdominal pain)
Skin and 
subcutaneous 
tissue disorders 

Rash1 N/R Uncommon Uncommon 

Musculoskeletal 
and connective 
tissue disorders 

Myalgia N/A N/A Very common
Arthralgia N/A N/A Common 

General disorders 
and administration 
site conditions 

Fever (≥38.0°C) Common Common Common 
Fatigue N/A N/A Very common
Injection site pain Very common Very common Very common
Injection site redness Very common Very common Very common
Injection site swelling Common Very common Very common
Shivering N/A N/A Common 
Injection site pruritus1 N/R Uncommon Uncommon
Injection site 
induration2 

N/A Common Common 

N/A=Not solicited in this age group 
N/R=Not reported 
1Reported as unsolicited adverse reaction 
2Reported in previous Fluarix trials 
 
 
 
Post-marketing data 
 
The following adverse  reactions have been observed for Fluarix and/or Fluarix Tetra during post-
marketing surveillance1  
 
System Organ Class Frequency Adverse events 
Blood and lymphatic 
system disorders 

Rare Transient lymphadenopathy 

Immune system disorders Rare Allergic reactions (including anaphylactic reactions)
Nervous system disorders Rare Neuritis, acute disseminated encephalomyelitis, 

Guillain-Barré syndrome2 

Skin and subcutaneous 
tissue disorders 

Rare Urticaria, pruritus, erythema, angioedema 

General disorders and 
administration site 
conditions 

Rare Influenza-like illness, malaise 

1Three of the influenza strains contained in Fluarix are included in Fluarix Tetra. 
 
 
2Spontaneous reports of Guillain-Barré syndrome have been received following vaccination with 
Fluarix and Fluarix Tetra; however, a causal association between vaccination and Guillain-Barré 
syndrome has not been established. 
 
 
Reporting of suspected adverse reactions 

Reporting suspected adverse reactions after authorisation of the medicinal product is 
important. It allows continued monitoring of the benefit/risk balance of the medicinal 
product. Any suspected adverse events should be reported to the Ministry of Health 
according to the National Regulation by using an online form 
https://forms.gov.il/globaldata/getsequence/getsequence.aspx?formType=AdversEffectMed
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ic@moh.gov.il  
Additionally, you should also report to GSK Israel (il.safety@gsk.com) 

 
 
4.9 Overdose 
 
Overdosage is unlikely to have any untoward effect. 
 
 
5. PHARMACOLOGICAL PROPERTIES 
 
5.1 Pharmacodynamic properties 
 
Pharmacotherapeutic group: Influenza vaccine, ATC Code: J07BB02  
 
Mechanism of action 
 
Fluarix Tetra provides active immunisation against four influenza virus strains (two A subtypes and 
two B types) contained in the vaccine.  

Fluarix Tetra induces humoral antibodies against the haemagglutinins.  These antibodies neutralise 
influenza viruses. 

Specific levels of  haemagglutination-inhibition (HI) antibody titre post-vaccination with inactivated 
influenza virus vaccines have not been correlated with protection from influenza illness but the HI 
antibody titres have been used as a measure of vaccine activity.  In some human challenge studies, 
HI antibody titres of ≥1:40 have been associated with protection from influenza illness in up to 50% 
of subjects. 

Pharmacodynamic effects 

Efficacy in children 6-35 months of age: 

The efficacy of Fluarix Tetra was evaluated in clinical study D-QIV-004, a randomised, observer-
blind, non-influenza vaccine-controlled trial conducted during influenza seasons 2011 to 2014. 
Healthy subjects aged 6 through 35 months were randomized (1:1) to receive Fluarix Tetra (N = 
6,006) or a non-influenza control vaccine (N = 6,012). They were administered 1 dose (in case of 
history of influenza vaccination) or 2 doses, approximately 28 days apart.  

Efficacy of Fluarix Tetra was assessed for the prevention of reverse transcription polymerase chain 
reaction (RT-PCR)-confirmed influenza A and/or B disease (moderate to severe and of any severity) 
due to any seasonal influenza strain. Starting 2 weeks post-vaccination until the end of the influenza 
season (approximately 6 months later), nasal swabs were collected following an influenza like 
event, and tested for influenza A and/or B by RT-PCR. All RT-PCR-positive specimens were 
further tested for viability in cell culture and to determine whether the viral strains matched those in 
the vaccine. 

Fluarix Tetra met the predefined criteria for primary and secondary vaccine efficacy objectives 
presented in Table 1. 
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Table 1: Fluarix Tetra: Attack rates and vaccine efficacy in children 6-35 months of age (ATP 
(according to protocol) cohort for efficacy – time to event) 

 

 Fluarix Tetra Active comparator1 Vaccine efficacy 

 N2 n3 Attack 
rate 
(n/N) (%) 

N2 n3 Attack 
rate  
(n/N) (%) 

% CI 

Any severity Influenza6 
RT-PCR confirmed 5,707 344 6.03 5,697 662 11.62 49.8 41.8; 56.84

Culture confirmed  5,707 303 5.31 5,697 602 10.57 51.2 44.1; 57.65

Culture confirmed vaccine 
matching strains 

5,707 88 1.54 5,697 216 3.79 60.1 49.1; 69.05 

Moderate to Severe  Influenza7 
RT-PCR confirmed 5,707 90 1.58 5,697 242 4.25 63.2 51.8; 72.34

Culture confirmed  5,707 79 1.38 5,697 216 3.79 63.8 53.4; 72.25

Culture confirmed   vaccine  
matching strains 

5,707 20 0.35 5,697 88 1.54 77.6 64.3; 86.65 

Lower respiratory Illness RT-
PCR Confirmed 

5,707 28 0.49 5,697 61 1.07 54.0 28.9; 71.05 

Acute Otitis media RT PCR-
confirmed 

5,707 12 0.21 5,697 28 0.49 56.6 16.7; 78.85 

CI: Confidence Interval 
1Children received age appropriate non-influenza vaccine control 
2Number of subjects included in the ATP cohort for efficacy - time to event. This cohort included subjects 
who met all eligibility criteria, who were followed for efficacy and complied with the study protocol until the 
episode. 
3Number of subjects who reported at least one case in the reporting period 
42-sided 97.5% confidence interval  
52-sided 95% confidence interval 
6 Influenza disease of any severity was defined as an episode of influenza-like illness (ILI, i.e. fever ≥38°C 
with any of the following: cough, runny nose, nasal congestion, or breathing difficulty) or a consequence of 
influenza virus infection [acute otitis media (AOM) or lower respiratory illness (LRI)].  
7 Moderate to severe influenza was a subset of any influenza disease, with any of the following: fever >39°C, 
physician-diagnosed AOM, physician-diagnosed lower respiratory tract infection, physician-diagnosed serious 
extra-pulmonary complications, hospitalisation in the intensive care unit, or supplemental oxygen required for 
more than 8 hours. 
 

Exploratory analyses were conducted on the Total Vaccinated Cohort including 12,018 subjects (N 
= 6,006 for Fluarix Tetra, N = 6,012 for control). Fluarix Tetra was efficacious in the prevention of 
moderate to severe influenza caused by each of the 4 strains (Table 2), even when there was 
significant antigenic mismatch with 2 of the vaccine strains (A/H3N2 and B/Victoria).  
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Table 2: Fluarix Tetra: Attack rates and vaccine efficacy for RT-PCR confirmed moderate to 
severe disease by Influenza A subtype and Influenza B lineage in children 6-35 months of age 
(Total Vaccinated Cohort) 

 
Fluarix Tetra Active comparator1 Vaccine Efficacy 

Strain N2 n3 Attack rate 
(n/N) (%) 

N2 n3 Attack rate 
(n/N) (%) 

% 95% CI 

A 

H1N14 6,006 13 0.22 6,012 46 0.77 72.1 49.9; 85.5 

H3N25 6,006 53 0.88 6,012 112 1.86 52.7 34.8; 66.1 

B  

Victoria6 6,006 3 0.05 6,012 15 0.25 80.1 39.7; 95.4 

Yamagata7 6,006 22 0.37 6,012 73 1.21 70.1 52.7; 81.9
1Infants received age appropriate non-influenza vaccine control 
2Number of subjects included in the Total Vaccinated cohort  
3Number of subjects who reported at least one case in the reporting period 
4 to 7Proportion of antigenic matching strains was 84.8%, 2.6%, 14.3% and 66.6%, for A/H1N1, A/H3N2, 
B/Victoria, and B/Yamagata, respectively. 

Additionally, for RT-PCR confirmed cases of any severity, Fluarix Tetra reduced the risk of visits to 
the general practitioner by 47% (Relative Risk (RR): 0.53 [95% CI: 0.46; 0.61], i.e., 310 versus 583 
visits) and to the emergency room by 79% (RR: 0.21 [95% CI: 0.09; 0.47], i.e., 7 versus 33 visits). 
The use of antibiotics was reduced by 50% (RR: 0.50 [95% CI: 0.42; 0.60], i.e., 172 versus 341 
subjects). 

 
Efficacy in adults 18-64 years of age 
 
A clinical study performed in more than 7,600 subjects in the Czech Republic and Finland evaluated 
the efficacy of Fluarix to prevent culture-confirmed influenza A and/or B cases for vaccine 
antigenically matched strains.  
 
Subjects were monitored for influenza-like illness to be confirmed by culture (see table 3 for 
results). Influenza-like illness was defined as at least one general symptom (fever ≥37.8°C and/or 
myalgia) and at least one respiratory symptom (cough and/or sore throat). 
 
 
Table 3: Attack rates and Vaccine Efficacy against Illness associated with evidence of 
influenza A or B Infection in adults 18 to 64 years of age (Total Vaccinated Cohort) 
 

 Attack Rates (n/N)1 Vaccine Efficacy (95% 
CI2) 

 N n % % LL3 UL 
Antigenically matched, culture-confirmed Influenza4 
Fluarix 5,103 49 1.0 66.9 51.9 77.4
Placebo 2,549 74 2.9 - - -
All culture-confirmed Influenza (Matched, Unmatched and Untyped)5 
Fluarix 5,103 63 1.2 61.6 46.0 72.8
Placebo 2,549 82 3.2 - - - 

1n/N: number of case/total number of subjects 
2CI: Confidence Interval 
3LL: Lower Limit 
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4There were no vaccine matched culture-confirmed cases of A/New Caledonia/20/1999 (H1N1) or 
B/Malaysia/2506/2004 influenza strains with Fluarix or placebo 
5Of the 22 additional cases, 18 were unmatched and 4 were untyped; 15 of the 22 cases were A 
(H3N2) (11 cases with Fluarix and 4 cases with placebo). 
 
In this study, immunogenicity was also evaluated.   
 
Table 4: Post-vaccination GMT and seroconversion rates 
 

Adults 18 years to 64 years Fluarix1 

N=291 
 GMT (95% CI) 
 A/H1N1 541.0 (451.0;649.0) 
 A/H3N2 133.2 (114.6;154.7) 
 B (Victoria) 242.8 (210.7;279.7) 
 Seroconversion rate (95% CI) 
 A/H1N1 76.3% (71.0;81.1) 
 A/H3N2 73.9% (68.4;78.8) 
 B (Victoria) 85.2% (80.6;89.1) 
1containing A/H1N1, A/H3N2 and B (Victoria lineage) 
 
Post-vaccination seroprotection rates were 97.6% against A/H1N1, 86.9% against A/H3N2 and 
96.2% against B (Victoria). 
 
 
Immunogenicity in children and adults: 

Immunogenicity of Fluarix Tetra was evaluated in terms of HI Geometric mean antibody titre 
(GMT) at 28 days after the last dose (children) or Day 21 (adults) and HI seroconversion rate (4-
fold rise in reciprocal titre or change from undetectable [< 10] to a reciprocal titre of ≥ 40).  

In study D-QIV-004 (children 6-35 months), the evaluation was performed in a sub-cohort of 1,332 
children (753 in the Fluarix Tetra group and 579 in the control group). The results are presented in 
Table 5. 

The effect of a 2-dose priming schedule in D-QIV-004 was evaluated by assessing the immune 
response after revaccination one year later with 1 dose of Fluarix Tetra in study D-QIV-009. This 
study demonstrated that 7 days post-vaccination, immune memory in children 6 to 35 months of age 
had been elicited for all four vaccine strains.  

Immunogenic non-inferiority of Fluarix Tetra was assessed versus Fluarix in children in study D-
QIV-003 (approximately 900 children 3 to < 18 years of age in each treatment group who received 
one or two doses of either vaccine) and adults in study D-QIV-008 (approximately 1,800 subjects 
18 years of age and older received 1 dose of Fluarix Tetra and approximately 600 subjects received 
1 dose of Fluarix). In both studies, Fluarix Tetra elicited an immune response against the three 
strains in common that was non-inferior to Fluarix and a superior immune response against the 
additional B strain included in Fluarix Tetra. The results are presented in Table 5. 
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Table 5: Fluarix Tetra: Post-vaccination GMT and seroconversion rates (SCR) in children (6-
35 months; 3 to < 18 years) and adults 18 years or older (According to Protocol Cohort) 

Children 6 to 35 months of age (D-QIV-004) 
 Fluarix  Tetra Control1 

N=750-753 N’=742-746 N=578-579 N’=566-568 
GMT2 (95% CI) Seroconversion rate2  

(95% CI) 
GMT2 (95% CI) Seroconversion 

rate2  
(95% CI) 

A/H1N1 165.3 
(148.6;183.8) 

80.2% (77.2;83.0) 12.6 (11.1;14.3) 3.5% (2.2;5.4) 

A/H3N2 132.1 
(119.1;146.5) 

68.8% (65.3;72.1) 14.7 (12.9;16.7) 4.2% (2.7;6.2) 

B (Victoria)  92.6 (82.3;104.1) 69.3% (65.8;72.6) 9.2 (8.4;10.1) 0.9% (0.3;2.0)
B (Yamagata)  121.4 

(110.1;133.8) 
81.2% (78.2;84.0) 7.6 (7.0;8.3) 2.3% (1.2;3.9) 

Children 3 to < 18 years (D-QIV-003) 
 Fluarix Tetra Fluarix3 

N=791 N’=790 N=818 N’=818 
GMT (95% CI) Seroconversion rate  

(95% CI) 
GMT (95% CI) Seroconversion 

rate  
(95% CI) 

A/H1N1 386.2 
(357.3;417.4) 

91.4% (89.2;93.3) 433.2 
(401.0;468.0)

89.9% (87.6;91.8) 

A/H3N2 228.8 
(215.0;243.4) 

72.3% (69.0;75.4) 227.3 
(213.3;242.3)

70.7% (67.4;73.8) 

B (Victoria) 244.2 
(227.5;262.1) 

70.0% (66.7;73.2) 245.6 
(229.2;263.2)

68.5% (65.2;71.6) 

B (Yamagata)  569.6 
(533.6;608.1) 

72.5% (69.3;75.6) 224.7 
(207.9;242.9)

37.0% (33.7;40.5) 

Adults 18 years or older (D-QIV-008) 
 Fluarix Tetra Fluarix3 

N=1,809 N’=1,801 N=608 N’=605 
GMT (95% CI) Seroconversion rate 

(95% CI) 
GMT (95% CI) Seroconversion 

rate  
(95% CI) 

A/H1N1 201.1 
(188.1;215.1) 

77.5% (75.5;79.4) 218.4 
(194.2;245.6)

77.2% (73.6;80.5) 

A/H3N2 314.7 
(296.8;333.6) 

71.5% (69.3;73.5) 298.2 
(268.4;331.3)

65.8% (61.9;69.6) 

B (Victoria) 404.6 
(386.6;423.4) 

58.1% (55.8;60.4) 393.8 
(362.7;427.6)

55.4% (51.3;59.4) 

B (Yamagata)  601.8 
(573.3;631.6) 

61.7% (59.5;64.0) 386.6 
(351.5;425.3)

45.6% (41.6;49.7) 

N = Number of subjects with post-vaccination results available (for GMT) 
N’ = Number of subjects with both pre- and post-vaccination results available (for SCR) 
1non-influenza vaccine control 
2results from the immunogenicity subcohort  
3 B (Yamagata) strain was not included in Fluarix 
 
Concomitant administration with pneumococcal polysaccharide vaccines: 

In clinical study D-QIV-010 involving 356 adults ≥50 years of age at risk for complications of 
influenza and pneumococcal diseases, subjects received Fluarix Tetra and 23-valent pneumococcal 
polysaccharide vaccine (PPV23) either concomitantly or separately. For all four Fluarix Tetra 
vaccine strains and the six pneumococcal serotypes (1, 3, 4, 7F, 14, and 19A) in PPV23 evaluated in 
the pre-specified primary analysis, the immune response was non-inferior between the two 
treatment groups. Based on a descriptive analysis for six additional pneumococcal vaccine serotypes 
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(5, 6B, 9V, 18C, 19F, and 23F), the immune response was comparable between groups, with 91.7% 
to 100% and 90.7% to 100% of subjects attaining seroprotective antibody levels against these 
serotypes in the separate and concomitant administration group respectively. 
 
 
 
5.2 Pharmacokinetic properties 
 
Not applicable. 
 
5.3 Preclinical safety data 
 
Non-clinical data reveal no special hazards for humans based on conventional studies of acute 
toxicity, local tolerance, repeated dose toxicity and reproductive/developmental toxicity. 
 
 
6. PHARMACEUTICAL PARTICULARS 
 
6.1 List of excipients 
 
Sodium chloride, disodium phosphate dodecahydrate, potassium dihydrogen phosphate, potassium 
chloride, magnesium chloride hexahydrate, RRR--tocopheryl hydrogen succinate, polysorbate 80, 
octoxinol 10 and water for injections. 
 
Residuals: 
Formaldehyde, sodium deoxycholate, ovalbumin, gentamicin sulphate, hydrocortisone. 
 
6.2 Incompatibilities 
 
In the absence of compatibility studies, this medicinal product must not be mixed with other 
medicinal products. 
 
6.3 Shelf life 
The expiry date of the vaccine is indicated on the label and packaging. 
 
6.4 Special precautions for storage 
 
Store in a refrigerator (2°C – 8°C).  
 
Do not freeze.  
 
Store in the original package in order to protect from light. 
 
6.5 Nature and contents of the container 
 
0.5 ml suspension in prefilled syringe (Type I glass) with a plunger stopper (grey butyl rubber) with 
or without needles in the following pack sizes: 
 
- with 1 needle: pack sizes of 1 or 10 
- with 2 needles: pack size of 1 
- without needle: pack sizes of 1 or 10 
 
 
Not all pack sizes may be marketed. 
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6.6 Special precautions for disposal and other handling 
 
The vaccine should be allowed to reach room temperature before use.  
 
Shake before use. Inspect visually prior to administration. 
 
Instructions for administration of the vaccine presented in pre-filled syringe  
 
To attach the needle to the syringe, refer to the below drawing.   
 
Needle 
 
 
 
 
 
Syringe 
 
 
 
 
 
 
 
 
 
1. Holding the syringe barrel in one hand (avoid holding the syringe plunger), unscrew the 

syringe cap by twisting it anticlockwise. 
2. To attach the needle to the syringe, twist the needle clockwise into the syringe until you feel it 

lock. (see picture) 
3. Remove the needle protector, which on occasion can be a little stiff. 
4. Administer the vaccine. 
 
Any unused medicinal product or waste material should be disposed of in accordance with local 
requirements. 
 
7. MANUFACTURER 

GlaxoSmithKline Biologicals, Dresden, Germany 

8. LICENSE HOLDER AND IMPORTER 

GlaxoSmithKline (Israel) Ltd., 25 Basel St., Petach Tikva 

9. LICENSE NUMBER 
 
152-47-34024 
 

Trade marks are owned by or licensed to the GSK group of companies. 

©2017 GSK group of companies or its licensor 

Flu Tet DR v5.0 

Needle protector 

Syringe plunger 

Syringe barrel Syringe cap 
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  2018 ונייבידו  על ואושר ותוכנו נבדק הבריאות משרד ע״י נקבע זה עלון פורמט

  1986-עלון לצרכן לפי תקנות הרוקחים (תכשירים) התשמ"ו

  התרופה משווקת על פי מרשם רופא בלבד

   פלואריקס טטרה
  לשימוש מוכן במזרק להזרקה תרחיף

  חיסון שפעת מומת
  מ"ל) מכילה: 0.5כל מנה (

: ארבעה זני שפעת  

A/Michigan/45/2015 (H1N1)pdm09 ‐ like strain (A/Singapore/GP1908/2015,IVR‐180)  

  15 micrograms  

A/Hong Kong/4801/2014 (H3N2) ‐ like strain (A/Hong Kong/4801/2014, NYMC X‐263B)    

  15 micrograms  

B/Brisbane/60/2008 ‐ like strain (B/Brisbane/60/2008, wild type)  15 micrograms  
B/Phuket/3073/2013 ‐ like strain (B/Phuket/3073/2013, wild type)  15 micrograms  

  

  .6רשימת הרכיבים הנוספים מפורטת בסעיף 
  

. עלון זה מכיל מידע תמציתי על התרופה. קרא בעיון את העלון עד סופו בטרם תשתמש בתרופה
  אם יש לך שאלות נוספות, פנה אל הרופא או הרוקח. 

  תרופה זו נרשמה  עבורך. אל תעביר אותה לאחרים. 

  היא עלולה להזיק להם אפילו אם נראה לך כי מצבם הרפואי דומה. 

  למה מיועדת התרופה? .1
  

פלואריקס טטרה היינו חיסון. חיסון זה יעזור להגן עליך כנגד שפעת, בייחוד באנשים להם יש 
 .לסיבוכים נלווים כון גבוהסי

  רה מבוסס על המלצות רישמיות. השימוש בפלואריקס טט
כאשר החיסון פלואריקס טטרה ניתן לאדם, מערכת החיסון (מערכת ההגנה הטבעית של הגוף ) 

  אינו יכול לגרום לשפעת.  מרכיבי החיסוןמתייצר הגנה משלה (נוגדנים) כנגד המחלה. אף אחד 
  

די סוגים שונים של זנים שיכולים על י ונגרמתשפעת הינה מחלה היכולה להתפשט במהירות 
ייתכן ותצטרך להתחסן כל שנה. הסיכוי הגבוה ביותר לחלות שלהשתנות כל שנה. לכן, זו הסיבה 

במהלך החודשים הקרים, בין אוקטובר למרץ. אם לא חוסנת בסתיו, עדיין יש היגיון  ועת הינפבש
יוכל להמליץ לך על הזמן  להתחסן עד האביב, מאחר ויש סיכוי לחלות בשפעת עד אז. הרופא

 Aזנים של וירוס  יפני ארבעה זנים (שני תתמהטוב ביותר להתחסן. פלואריקסט טטרה יגן עליך 

  שבועות לאחר הזריקה.  3עד  2-הנמצאים בחיסון) החל מ Bושניים של וירוס 
של השפעת הוא מספר ימים, כך שאם אתה נחשף לשפעת מייד לפני או מייד לאחר דגירה הזמן 

  החיסון, ייתכן ותפתח את המחלה. 
  תסמינים זהים לשפעת. האפילו שחלק מ ,  הצטננות פנימהחיסון אינו יגן עליך 
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  לפני השימוש בתרופה .2
  

 דאחעל מנת להבטיח כי פלואריקס טטרה מתאים לך, חשוב כי תגיד לרופא או לרוקח אם 
אליך. אם יש דבר כלשהו שאינך מבין, בקש מהרופא או  יםמטה נוגע המפורטים  מצביםהמ

  הרוקח הסבר. 
  

  אם: פלואריקס טטרהאין להשתמש ב
 בים הנוספים אשר מכילה התרופהרכימלחומרים הפעילים או לכל אחד מהרגיש (אלרגי) אתה -

רכיבים שעלולים להמצא בכמות קטנה מאוד כגון ביצים מאו לכל אחד מה )6(ראה פירוט בסעיף 
 (אובלבומין או חלבוני עוף), פורמאלדהין, ג'נטמיצין סולפאט או סודיום דאוקסיכולאט.

  
  אם יש לך מחלה עם חום גבוה או זיהום חריף, יש לדחות את החיסון עד לאחר שתחלים.  -
 

  
  אזהרות מיוחדות הנוגעות לשימוש בתרופה

  
  ספר לרופא :פלואריקס טטרה בלפני הטיפול 

  
תרופות המשפיעות על מערכת  אתה נוטלכשל חיסוני או תגובה חיסונית חלשה (יש לך  םא-   

  החיסון)
  
בדיקת דם מספר ימים לאחר חיסון השפעת. זאת מאחר  אתה מתכנן לבצעאם מסיבה כלשהי -   

  ותוצאות דם חיוביות שגויות נראו במספר חולים שחוסנו בסמוך לבדיקה.
   

  בקלות. נגרמותהחבורות  אם יש לך בעיית דימום או-    
  

  הרופא יחליט אם הינך יכול לקבל את החיסון. 
  

התעלפות עלולה להתרחש (בעיקר במתבגרים) לאחר, ואפילו לפני, כל זריקה עם מחט, לכן 
  קודמות. בפעמים ה הזריק לאחראמור לרופא או לאחות אם התעלפת 

  
  שחוסנו.  המטופליםפלואריקס טטרה לא יגן באופן מלא על כל ייתכן כי בדומה לחיסונים אחרים, 

  
  

אם לקחת לאחרונה, תרופות אחרות כולל תרופות ללא מרשם ותוספי  ואם אתה לוקח , א
  . תזונה, ספר על כך לרופא או לרוקח

  .בגפיים שונות הזרקה דיפלואריקס טטרה יכול להינתן באותו הזמן עם חיסונים אחרים על י

  הנקה :והריון        

או הרוקח אם הינך בהריון או מניקה, חושבת שהינך  בהריון או מתכננת הריון, התייעצי עם הרופא 
  חליט אם הינך צריכה לקבל פלואריקס טטרה.י  רוקח/הרופא. שאת לוקחת תרופה זושלך לפני 

  בהריון ובהנקה. ככלל, יש להיוועץ ברופא או רוקח לפני נטילת התרופות 

  

  נהיגה ושימוש במכונות
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  זניחה על היכולת לנהוג  ולהפעיל מכונות.  אינו משפיע או בעל השפעה לפלואריקס טטרה

  מידע חשוב על חלק מהמרכיבים של התרופה

  "ללא נתרן".כתכשיר  מוגדר הוא מ"ג) למנה, כלומר 23( נתרןמילימול  1התכשיר מכיל פחות מ 
  מ"ג) למנה, כלומר הוא מוגדר "ללא אשלגן". 39אשלגן (מילימול  1התכשיר מכיל פחות מ 

  כיצד תשתמש בתרופה? .3
 הרוקח או הרופא עם לבדוק עליך .הרופא להוראות בהתאם תמיד בתכשיר להשתמש יש
  הטיפול בתכשיר ואופן למינון בנוגע בטוח אינך אם
  

  המינון המקובל בדרך כלל הוא:
  מ"ל. 0.5בוגרים מקבלים מנה אחת של מ
  

  שימוש בילדים:
  מ"ל.  0.5חודשים ומעלה מקבלים מנה אחת של  6ילדים מגיל 

לאחר  נייהמנה ש יש לתת כנגד שפעת,שנים ולא חוסן בעבר  9-אם הילד שלך צעיר יותר מ
  שבועות.  4לפחות  שחלפו

  
   .לתוך השריר  יזריק את המינון המומלץ של החיסון רוקחההרופא או 

  
  אין לעבור על המנה המומלצת. 

  יש להתמיד בטיפול כפי שהומלץ על ידי הרופא. 
שהנך נוטל תרופה. הרכב  בכל פעםאין ליטול תרופות בחושך! בדוק את התווית והמנה 

  משקפיים אם הנך זקוק להם. 
  אם יש לך שאלות נוספות נוגע לשימוש בתרופה, היוועץ ברופא או ברוקח. 

  
  תופעות לוואי .4

עלול לגרום לתופעות לוואי בחלק מהמשתמשים.  פלואריקס טטרהכמו בכל תרופה, השימוש ב
  אל תיבהל למקרא רשימת תופעות הלוואי. ייתכן ולא תסבול מאף אחת מהן. 

 

  במהלך ניסויים קליניים, ניצפו תופעות הלוואי הבאות:
  

  חודשים 36-ל 6בילדים בין  לוואי שהתרחשותופעות 
 

  )מנות של החיסון  10מכל  1-מופיעות ביותר מ מאוד שכיחות (תופעות לוואי 
  תיאבון אובדן-
  רגזנות-
  נימנום-
  ההזרקה איזורכאב ב-
  אדמומיות באיזור ההזרקה-
  

  )מנות של החיסון 10מכל  1עד -מופיעות ב ( ותשכיחתופעות לוואי 
  חום-
  נפיחות באיזור ההזרקה-

  
  שנים 6-ל 3בילדים בין  לוואי שהתרחשותופעות 

  )מנות של החיסון 10מכל  1-מופיעות ביותר מ מאוד שכיחות (תופעות לוואי 
  כאב באיזור ההזרקה-
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  אדמומיות באיזור ההזרקה-
  נפיחות באיזור ההזרקה-
 רגזנות-

  
  )מנות של החיסון 10מכל  1עד -מופיעות ב ( ותשכיחתופעות לוואי 

  תיאבון אובדן-
  נימנום-
  חום-
  

  של החיסון) מנות 100מכל  1עד -מופיעות ב ( ותלא שכיחתופעות לוואי 
  פריחה-
  גרד באיזור ההזרקה-

  
  שנים 18-ל 6בילדים בין  לוואי שהתרחשותופעות 

  )מנות של החיסון 10מכל  1-מופיעות ביותר מ מאוד שכיחות (תופעות לוואי 
  כאבי שרירים-
  כאב באיזור ההזרקה-
  אדמומיות באיזור ההזרקה-
  נפיחות באיזור ההזרקה-
  עייפות-

  
  )מנות של החיסון 10מכל  1עד -מופיעות ב ( ותשכיחתופעות לוואי 

  בטן י, כאבותבחילה, שילשול, הקא-
  ראש יכאב-
  פרקיםמ יכאב-
  רעד-
  חום-
  

  )מנות של החיסון 100מכל  1עד -מופיעות ב ( ותלא שכיחתופעות לוואי 
  פריחה-
  גרד באיזור ההזרקה-
  

  השנים ומעל 18לוואי שהתרחשו במבוגרים בני תופעות 
  )מנות של החיסון 10מכל  1-מופיעות ביותר מ מאוד שכיחות (תופעות לוואי 

  תגובות מקומיות: כאב-
  עייפות-
  שרירים (מיאלגיה) יכאב-

  
  )מנות של החיסון 10מכל  1עד -מופיעות ב ( ותשכיחתופעות לוואי 

  ראש יכאב-
  טןב י, כאבותבחילה, שילשול, הקא-
  פרקים (ארתרלגיה)מ יכאב-
  חום, רעד-
  תגובות מקומיות: אדמומיות, נפיחות-
  

  )מנות של החיסון 100מכל  1עד -מופיעות ב ( ותלא שכיחתופעות לוואי 
  איזור ההזרקה סביב חבורות (המטומות), גרד (פרוריטוס)-
  סחרחורת-
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שנים עם  3בנוסף, תופעות לוואי שהתרחשו במהלך ניסויים קליניים במשתתפים מגיל 

  תלת זני) היו: פלואריקס (חיסון שפעת
  

  )מנות של החיסון 10מכל  1עד -מופיעות ב ( ותשכיחתופעות לוואי 
  קישיון סביב איזור ההזרקה- 
  הזעה-
 

  ימים ללא טיפול.  1-2תוך  נעלמותתופעות אלה בדרך כלל 
  

בהמשך לתופעות הלוואי הרשומות מעלה, תופעות הלוואי הבאות התרחשו מדי פעם במהלך 
  בפלואריקס ו/או פלואריקס טטרה:שימוש כללי 

  
 :תגובות אלרגיות  

רפואי עם כשל של מערכת הסירקולציה לשמור על זרם דם  מצב חירוםהמובילות ל-    
 לאיברים השונים (שוק) במקרים נדירים מספק

בראש וצוואר, כולל פנים, שפתיים, לשון, גרון או כל איבר אחר  נראית בעיקרנפיחות ה-    
  . מאוד דמה) במקרים נדיריםבגוף (אנגיוא

  (פרוריטוס, אורטיקריה) תגובות עוריות העשויות להתפשט לאורך כל הגוף כולל גרד
 ואדמומיות (אריתמה) של העור. 

 כאב וחולשה חוסר תחושה נוירולוגיות העשויות לגרום לקשיחות בצוואר, בלבול,  הפרעות ,
שיתוק של חלק או כל הגוף קסים, לרפ חוסר שיווי משקל, חוסר של הגפיים, 

 ) הגיליאן בר תסמונת, ויריטיספלומיליטיס, נצ(אנ
 תזמנילימפאדנופתיה חי או מפשעה (שנפיחות זמנית של הבלוטות בצוואר, בית ה( 
 תסמינים דמויי שפעת, תחושה כללית לא טובה  

    

על תופעות תן לדווח על תופעות לוואי למשרד הבריאות באמצעות לחיצה על הקישור "דיווח ני
) www.health.gov.ilלוואי עקב טיפול תרופתי" שנמצא בדף הבית של אתר משרד הבריאות (

:   המפנה לטופס המקוון לדיווח על תופעות לוואי,או ע"י כניסה לקישור
https://forms.gov.il/globaldata/getsequence/getsequence.aspx?formType=AdversEffe

ctMedic@moh.gov.il  
  

  איך לאחסן את התרופה? .5
מנע הרעלה! תרופה זו וכל תרופה אחרת יש לשמור במקום סגור מחוץ להישג ידם וטווח 
ראייתם של ילדים ו/או תינוקות ועל ידי כך תמנע הרעלה. אל תגרום להקאה ללא הוראה 

 מפורשת מהרופא. 

המופיע על גבי האריזה. תאריך  (exp.Date)אין להשתמש בתרופה אחרי תאריך התפוגה 
  התפוגה מתייחס ליום האחרון של אותו החודש. 

  
  . אין להקפיא.  C) 08‐0(2יש לאחסן בקירור 

  אור. פני יש לאחסן באריזה המקורית על מנת להגן מ
  
  

  נוסף מידע .6
  

  נוסף על המרכיבים הפעילים, התרופה מכילה גם:
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Sodium chloride, disodium phosphate dodecahydrate, potassium dihydrogen 

phosphate, potassium chloride, magnesium chloride hexahydrate, RRR‐α‐tocopheryl 

hydrogen succinate, polysorbate 80, octoxinol 10 and water for injections.  
  
  

  - כיצד נראית התרופה ומה תוכן האריזה
  .במזרק המוכן לשימוש  הינו תרחיף להזרקה פלואריקס טטרה

  
  . עם או בלי מחטים גדלי אריזה: מזרק אחד או עשרה מזרקים

  ייתכן ולא כל גדלי האריזה משווקים. 
  
  

  , פתח תקווה. 25גלקסוסמיתקליין (ישראל) בע"מ, רח' בזל  בעל הרישום:
  

  דרזדן, גרמניהביולוגיקס, גלקסוסמיתקליין יצרן:
  
  

  .06.06.2018 עלון זה נבדק ואושר על ידי משרד הבריאות בתאריך 
  

  152-47-34024-00 מספר רישום התרופה בפנקס התרופות הממלכתי במשרד הבריאות:
  

לשם הפשטות ולהקלת הקריאה, עלון זה נוסח בלשון זכר/נקבה. על אף זאת, התרופה מיועדת 
  לבני שני המינים. 

  

  .  GSKסימני המסחר הינם בבעלות או בזכיינות של קבוצת החברות של 

   או הזכיין שלה GSKקבוצת החברות של  2018©

  מופנה לצוות רפואי בלבד: , המופיע מטה בנוגע להוראות מתן החיסון ,המידע 

The following information is intended for healthcare professional only: 

As with all injectable vaccines, appropriate medical treatment and supervision should always be 

readily available in case of an anaphylactic event following the administration of the vaccine. 

 

Immunisation should be carried out by intramuscular injection. 

 

Fluarix Tetra should under no circumstances be administered intravascularly. 

 

Fluarix Tetra may be given at the same time as other vaccines. Immunisation should be carried 

out on separate limbs. 

 

The vaccine should be allowed to reach room temperature before use. 

Shake before use. Inspect visually prior to administration. 
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Instructions for administration of the vaccine presented in pre-filled syringe  
 
To attach the needle to the syringe, refer to the below drawing.   
 
Needle 
 
 
 
 
 
Syringe 
 
 
 
 
 
 
 
 
 
1. Holding the syringe barrel in one hand (avoid holding the syringe plunger), unscrew the 

syringe cap by twisting it anticlockwise. 
2. To attach the needle to the syringe, twist the needle clockwise into the syringe until you 

feel it lock. (see picture) 
3. Remove the needle protector, which on occasion can be a little stiff. 
4. Administer the vaccine. 
 
Any unused medicinal product or waste material should be disposed of in accordance with 
local requirements. 

Flu Tet PT V1.0  

  

 

  

  

Needle protector 

Syringe plunger 

Syringe barrel  Syringe cap 


